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Pos. Serial No. Code Description Quantity
1 7472051 PAN HEAD SCREW M5X80 1
2 2079002 SCREW D.4x16 (TX) 5
3 7402926 HANDLE COVER 1
4 7415084 SWITCH SR165 1
5 7402927 HANDLE SUPPORT 1
6 7419988 MODEL LABEL SR165 1
7 7402930 REAR COVER 1
8 4370049 PAN HD. TAPPING SCREW 4X3/8 PH.B. 2
9 7426851 BRUSH SPRING 2
10 7417074 SET OF 2 CARBON BRUSHES SR165 1
11 7418046 BRUSH HOLDER 2
14 8372027 SCREW M.5X25 PH. 1
15 7402929 MOTOR HOUSING 1
16 8070016 PAN HD. TAPPING SCREW 10X5/8 PH.BZ. 1
17 7402928 AUXILIARY HANDLE 1
18 5072043 PH SCREW M.15X6 3
19 7780033 WASHER D.5.3X10X1 1
20 7455221 STATOR ASS'Y 230 V SR165 1
21 1270019 PAN HD. TAPPING SCREW 6X67 2
22 7402932 BAFFLE 1
23 7404325 BEARING BUSH 1
24 1910002 BALL BEARING 608-Z2Z 1
25 7451237 ARMATURE ASS'Y 230 V SR165 1
26 3110028 BALL BEARING 6000 2RZ 1
27 7468645 CAPACITOR 1
28 4302025 CORD CLAMP 1
29 8002043 CORD ARMOR 1
30 4645495 CORD ASS'Y (EUROPE) 1
31 7402931 BLADE LOCK BUTTON 1
32 7424169 SPINDLE LOCK PIN 1
33 7426247 SPRING 1
34 7424170 SQUERE WASHER 1
35 7404326 RUBBER WASHER 1
36 7406725 GEAR BOX 1
37 7406724 UPPER GUARD 1
38 1772026 SCREW M.4X8 PH. 1
40 7404324 RUBBER BUMPER 1
41 6375053 HEX. SOCKET HD. CAP SCREW M.5X20 1
42 7411028 NEEDLE BEARING 1
43 1688015 RETAINING RING 1
44 7421711 SCREW M8 1
45 7487166 GEAR 1
46 7489083 KEY 1
47 7420130 SPINDLE 1
48 7488189 CIRCLIP D.28 1
49 4010005 BALL BEARING 6001 2RS 1
50 7406727 BEARING HOLDER 1
51 4475024 HEX. SOCKET FLAT HD. SCREW M.5X10 4
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52 7424164 RIVING KNIFE 1
53 7471049 HEX. SCREW M8X10 1
54 7426249 TENSION SPRING 1
55 7421707 SCREW M4X6 1
56 7406726 LOWER GUARD 1
57 8588188 CIRCLIP D.34 1
58 7402933 LOWER GUARD LEVER 1
59 3883002 WASHER AET D.4.3 1
60 7421705 BLADE SUPPORT 1
61 7440419 1
62 7421706 BLADE FLANGE 1
63 7471050 HEX. SCREW M8X18 1
64 9588145 WASHER D.12 DIN 6799 2
65 7424166 FIXING LEVER 2
66 7485070 LOCK NUT 1
67 7426248 SPRING 2
68 1180003 WASHER D.8.4 DIN125 1
69 7406728 SUPPORT 1
70 7425166 KNOB 1
71 7426250 SPRING 1
72 4888018 O-RING 1
74 7424168 BRACKET 1
75 7421708 PIN 1
76 7421709 SQUARE NECK BOLT M8 1
77 7406729 BASE 1
78 7573009 FLAT HD. SCREW M.5X10 PH. 3
79 7424165 DEPTCH GAUGE 1
81 7480032 WASHER 6.4X15X2 1
82 6025124 KNOB M.6X11 1
83 7421710 DEPTH TUBE 1
84 7424167 SPANNER 13 1
85 7446877 FENCE 1
86 7472052 SCREW M5X55 1



